SECTION B 2

PARTS IDEMTIFICATION - LEHMAN MARIMIZING PARTS

In order ta provide a simple methed of idertilication, all medels included herein hove been assigned o
“code® letter ax Tollows:

ERGINE CODE CU N Mo CYLS, TEARS IDENTIFICATION

E 242 4 2/65- 11789 With cylinder lingrs
F a63 & /A0 11789 With :ylimlnf linsrs
G 54 4 12/69-up  Less eylinder liners
H 380 b 12/°69-up  Less eylinder liners
! 343 & 7/88-up  Twhocharged

For eczc in locuting parts, refer to pictorial index on following poge or to index below.

Birfiltgd = s c csc ccsansmma s wm o mewems page B3
Alarm SySPEm =« s s e r s r e s s s e - B2I7
Altamater, Matorala 55 AMP - - - - - - == - - 20 os Bi11, 812
Alternator, Molotola 72 AMP . . . ccoiaaan B13
Aperalure €O¥Er = - = = === === s - oo -o oo g

Helf, ol ~ = r = s e s e rssacscscscsasnsnmaman B33
Cooler, of]l - - =+ --csiesscsssnnnnsrnnnnns B14

E .:'I'n.:|1'|.g¢||r htgal - - - cssssssasmassnmmmmmws BR

Fuel ling (flesible) - - ccsccnannnannnnsnnnn B23
Hoses, wal@ir - = === =ssssscasamsansmensms BE, BI1BE, B23
J.hniﬂ:lld, & i:gr|i|1d|-r ...................... B4
Monifold, dcylinder = < « s s e s s s amn e na Bé&
Monuols, instruction, shop, efc. = s o v s s mm e am - B9

MR b TR BT i . e ot A A B bt S s o S B3
i-'luun1in5=.-.. BGIAR = = = = = = == == -2 s--2ssasaa Bl
Piping, frash water - - -+ - - - - - v mec i anna o BR
Plplrlg' Mmw Wal8F » s 0o s s s r s s e rr e s === - H.'I.E
Pump drive gssembly « « s so s s e e i cnnnnaaaas B17
Pump, woler s s s sssrasemsrssemmre e ems Blé

= 4] ser, tgihgusl s sscase s s e rs s s n e e e B2&
Solencid, storer relay s s s s s e v e s mmn e nnmmaan B2?
Spore parfs kils - - s s s s s s i oot 23]

Stop engine confrols - - - - - - - o e cca i iann B24, B35
Supporls, enging - - - - - - - - e s asmaanaan Bl%
Tmnrnl-lu OdOPIOF -+ s+ s scccsecsanccccana B9

Tank, axpongion - = c v 2 - v v omemeccecnanaas BIO
Throttle contrel brackets - - < - s cac s cnaaans B24, B2
Transmissionodaption - - - -« - - cocciacccnann B20
Water heater connection kit ... ...... LA e Bz27

H-g||I refereance to the dmwing on the npplitnhlz Page, im|ect the requ':r'ﬂi it and Acle The "hi'p'. nambar
ossigned to i1, The key number will be repeated in the listing of parts following the drawing. The sec-
ond column indicates the engine to which the part applies per the engine code letters shown above. The
third column shows the quantity required per engine.

The fowrth "code® column indicates the manufacturer of the subject port por the fallow ing:
CODE MANUFACTURER

Ford Motes Company
Jabsco Pump Compaony
Lehman Power Corparation .,
Porogon Geor Works

Simms [ Jos, Lucas Co.}
Warner Gear Division
Hnlnrnl-u, Ine.

EEvor—=m

WHEN ORDERING PARTS SEE INSTRUCTIONS ON PAGE 2



INDEX TO LEHMAN MARINE EQUIPMENT

PICTORIAL IMDEX

PAGE MUMBERS ARE SHOWN ON DRAWINGS BELOW

21 378" npt For ail pressure



INDEX TO LEHMAN MARINE EQUIPMENT

PICTORIAL INDEX

PAGE NUMBERS ARE SHOWN ON DRAWINGS BCLOW

B0

Ba

71|

B18 B1é

B4



& CYLINDER MANIFOLD

Gl04INYW H3IANITAD @

Aquesse sadwo - | ey AJ A




KEY

10
L0
11
15
16
17
18

19

B

R4 BE

ENGINE

FHI

FHI

FHI

EA" EEEEEREBEEEEM AEIEEEE

QUAN CODE
1 L
L L
1 L
1 L
1l L
5 L
1 L
1 L
AR L
iy L
1 L
1 L
Y L
1 L
1 L
1 L
2 L
2 L
1 L
6 L
& L
7 L
2 L
2 r
1 L
1 L

PART NOQ.

D1100

D1100-h

1A288
1027
14231
OE303
1C26
1h223
OCL1
OE307 1/2
1A283
LASTL
OE303-C

32

2021
oD41
OB34
OE302=C
1859
0E309.5
OE303

2D28
1418493
OALE

32

6f CYLINDER MAMIFOLD

DESCRIFTION

MANIFOLD ASSY. (WITH 5" NET
STRAIGHT EXHAUST)

MANIFOLD ASSY. (WITH 3" NPT
EXHAUST ELBOW)

MANIFOLD BODY (550)

GASKET, FRONT

FRONT FLANGE (445)

BOLT, 3/B-16 x 1 1/4"
GASKET, HREAR

EXHAUST FLANGE, 3" NPT (432)
LOCKWASHER, 3/8"

BOLT, 3/8-16 x 2 3/u"
EXHAUST ELBOW, 3" NPT (538)

EXHAUST ELBOW-HOSE 3-1/2 " ID (731)
BOLT, 3/8-16 x 1-1/4"

PETCOCK

ELBOW, WATER CIRCULATION (L45)
GASKET

STUD, 3/8 x 1 5/B

NuUT, 3/8-16

BOLT (LIFTING RING)

SLEEVE COUPLING

BOLT, %/8<16 x 3 3/b»

BOLT, 3/8-16 x 1 1/4"

GASKET, MANIFOLD TO HEAD
GASKET, MANIFOLD TO HEAD (TURBO)

SCHEW, #10-32 x 5/16"
FLUG, 1/8 NPT



4 CYLINDER MAMIFOLD

.__:.n__.._brnn. ..:h__nEnu -

| oM AN

L7gwWIssY QOO0 JINYA HIAAHITAD ¥




KEY  ENGINE GQUAN CODE

1

W e w1 oh WA W W e

r—r
o o

11
15
16
17
18
19
20
21
22
23
24

26

29

31

8 EBEEEEEEEEERE UBEBEEBEEEE® 88

BE B B B

1

o

|

=

= PR

=

Py W B o o M Pu

L

L
L
L

S i i gt

S S ST 2 R - S = B B = N = R~ N -

|

4 CYLINDER MAMWIFOLD

PART NO.

niige

D1102<A

1a24]
1027
14271

0E303
iC26
1A222
OCh 1

OE30%
CQE3C7?

LA2EY
1A%72

OE303C
32
1A230

oDh1
OB34
QE3O2-C
1859

OE303
2De?
aL2
1A231

CE302
QE109
of2l
oC20

DESCRIPTION

MANIFOLD ASSY (WITH 2 1/2" NPT
STRAJGHT EXHANEST)

MANIFOLD ASSY. (WITH 2 1/2" NPT
EXHAUST BLBOW)

MANTFOLD BODY (L&9)
GASKET, FRONT
FRONT FLANGE (LLE)

BOLT, 3/8-16 = 1 1/4"

GASKET, KEAR

EXHAUST FLAMGE, 2 1/2" NPT (431}
LOCKWASHER, 3/8¢

BOLT, 3/8-16 x 1 1/2"
BOLT, 3/8-16 x 2 1/2"

EXHAUST ELBOW, 2 1/2 NPT (S47)
EXHAUST ELBOW, ROSE 2-7/8" ID (731)

BOLT, 3/8-16 x 1=-1/4"

FETCOCK

ELBOW, WATER CIRCULATION (LLs)
GASKET

5TUD, 3/8 = 1 5/8"

NUT, %/8-24

BOLT (LIFTING RING)

SLEEVE, COUPLING

BOLT, 3/8-16 x = 1/2"
BOLT, 3/8-1i6 x 1 1/4%"
GRSKED , MANTFOLL TO HEAD
Pug, 1/8 NPR

ADAFTCR, ATR FILTER (557) USED
UNTIL JUNE 1972 ONLY.

BOLT, 3/6-16 x 1"
BOLT, 1/4=20 x 2 1/4"
LOCKWASHER, 1/6"
WASHER, FLAT, 1/4"

B7



KEY

[

bl ol P B P B Do

W F

o

=]

10

11

12
12

HEAT EXCHAMNGER ond PIPING ASSEMBLY

KEY Mo. | - Compleie assembly

ENGINE QUAN CODE PART HO. DESCRIPTION

Eq 1 L Daa1 EXCHANGER ASSEMBLY

FHI 1 L pado EXCHANGER ASSEMBLY

EG 1 L 20213 HEAT EXCHANGER, COPPER (NOTE 1)
EG 1 L 20219 HEAT EXCHANGER, CUPRO-NICKEL (ROTE 1)
FH 1 L 20211 HEAT EXCHANGER, COFPER (NOTE 1)
FH 1 L 2C218 HEAT EXCHANGER, CUPRO-NICKEL (HOTE 1)
| 1 L 2C225 HEAT EXCHANGER, COPPER (NOTE 1)
EG 2 L 2Dek GASKET, COVER

FH 2 L 2025 QASKET, COVER

BG 2 L. 2C21%=4 COVER

FH 2 L. 2C211=-4 COVER

ALL 3 L OE301-F BOLT. 3/8-16 x %/4 BRASS

ALL e L L1 PLUG, 1/8 NPT

ALL 1 L B2l INC PENCIL PLUG (NOTE 2)

ALL 1 L BM21=A ELEMENT, ZINC FENCIL

ALL g L IKL HOSE CLAMP

ALL 2 L FKS0F HOSE ELBOW

ALL 2 L 215 (3) HOSE, 1 3/4 1D x 3"

E3 2 L 1D%9 WATER TUBE, 1 3/L x 10"

FHI 1 L 1D%9 WATER TUBE, 1 3/% x 10"



KXY ENGINE QUAN CODE PART NO. DESCRIPTION

13 FHI 1 L 1026 WATER TUBE, 1 %4 x 20"

14 EFGH 1 L 1A233 SPACER, FUEL FILTER (NOTE 3)
15 FFGH 2 L OCh1 LOCKWASHER, 3/8" (NOTE 3)
16 EFGH 2 L OE308 BOLT, 3/8-16 x 3" (NOTE 3)

KOTE 1: INCLUDES KEY NUMBERS 3 THROUGH &,
NOTE 2: INCLUDES KEY 8.
NOTE 3: WUSED WITH SINGLE TYFE FILTER ONLY (UNTIL DEC. 1971)

TACHOMETER ADAPTOR

Key Ho. 1 - Complete Assembly

KEY  ENGINE QUAN CODE PART NO. DESCRIPTION

1 ALL 1 L D160 TACHOMETER ADAPIOR

2 ALL 1 L 1A337 HOUSING, TACH. ADAPTOR (£30)
3 ALL 1 L 1BA2 DRIVE SHAFT (INCLUDES KEY &)
I ALL 1 L 2K209 ROLL PIN

5 ALL 1 L 2pe1 GASKET

& ALL 2 OE102 BOLT, 1/4-20 x 3/4"

7 ALL ) L 0G21 LOCKWASHER, 1/G"

s ALL 1 L 2F211 CAP, TACH. DRIVE SEALING (PLASTIC)



B0

4

KEY ENGINE
1 ALL
2 ALl
ALL
& AL
5 ALL
& ALL
7 ALL
8 ALL
9 ALL
10 ALL
. ALL
L, ALL

SR

EXPANSION TANK ASSEMBLY

CODE

L

PART NO.

DA7A
1A232
20300
3L33
2C302
FEL50
303-8.5
or1o
0c31
OB25
2MB
OA1B

* PARTS NOT SHOWN, USED UNTIL DECEMBER 1971 ONLY.

KEY Me. 1 - Complete assembly

DESCRIPTION

EXPANSION TAMK ASSY.
TANK (447)

NECK, FILLER

PLUG, 1/2" NPT

CAP, FILLER

ELBOW, TUBING

TUBE, OVERFLOW

STUD

WASHER, 5/16"

NUT, 5/16 -24
CLAMP, PLASTIC 1/4L"
SCREW, #10-32 = 5/16"



Bl
ALTERNATOR ASSEMBLY (Motorola )

2 [For alternater parts see following poge)

df 12 11 ¢ 2 7 10 KEY Ho. | - Complete ossembly
KEY ENGINE QUAK CODE PART KO, DESCRIPITION
1 ALL 1 L mus ALTERNATOR ASSY,
£ = 3 ¥ =® i
3 ALL 1 L 2B19 PULLEY
L ALL 1 L 2B209 VEE BELT
5 ALL 1 L 2E206 OTL PRESSURE SWITCH
6 ALL 1 L 2E401 WIRE ASSY, RING x SPADE
7 ALL 1 L 2B400 WIRE ASSY, RING x RING
8 ALL 1 L 1E18 BRACKET, ALTERNATOR
9 ALL 1 L. 1BAL SPACER, 3/8 x 5/8B x 7/8
10 ALL 1 L OE310 BOLT, 3/8-16 x 4
11 ALL 1 L ook LOCKWASHER, 3/8"
12 ALL 1 L OB35 NUOT, 3/8-16
13 ALL 1 L M7 TENSIONING (SLIDE) BRACKET
1k ALL 1 L OEMOT BOLT, 5/16-18 = 1 1/
15 ALL 1 L OF < i -7 BOLT, 5/16-18 x 3/
16 ALL 1 L LOCKWASHER, 5/16"
17 ALL 2 L WASHER, FLAT, 5/16"



B12
PARTS FOR (2E3) MOTOROLA ALTERMNATOR

All Lehman series 143 olternaters may be serviced by any autherized Moterola distributor or repair facility.
As all component parts are standard, ne difficulty sheuld be encountered securing some. When inguiring fer
parts ar service, provide oll dota from nomeplote on alternater. Lehman Manufacturing con provide the reploce.
ment parts indicoted by asterik (*) on the fellowing parts list,

f1)

KEY Mo. QUAM. CODE PART Mo. DESCRIPTION
N 1 L 2E3 * &lternater, complete with fon
i 1 Matorclo 20-134 Mut, pulley mowting, 5/8-18
2 | Matorala 20137 Washer, lock, 58
| 1 L B9 " Fulley
4 | BY 7-&8 * Fan
5 1 Matorola 20-152 Spacer, fan and pulley
& 4 Matarala 20-150 Mut, squore, 1033
9 1 Matorala 14-24 Housing, front
10 a3 BY 11 -21 *Bearing, front and rear
11 1 BY 11-3 * Heteiner, front bearing
13 1 Matoralo 20-7 Woodruff key, Mo, 5
14 1 Matorala 12.7 Raotor ossembly
14 1 Moteralo 12.22 Slip ring ass"y.
18 1 Maotorolo 20-111 Washer, lock, Ma. 10
19 1 Materala 20. 54 Screw, slip-ring retaining, 10-32
20 1 Meotarola 13-3 Stotor assembly
21 1 BY 1-1%8 *Diode oss'y., rect., neg.
73 1 BY =17 *Diode ass'y., meel., pos,
23 d BY 15-4 " Washer, in:.'ufulmgr 172x Ma, 10
74 2 BY 151 *Sleeve, insulating, 1932 lang
27 1 BY 11- 34 *Retainer, rear bearing
B 1 Marerola 14- &3 Heusing, recr
% 4 Matarala 20 143 Bolt, 10-32 » 3 1/8
k] 1 BY 1-30 *Digds ni:"p,, i:|:||r.'|1|nr'|, dual
a1 1 Motorala 15-2 Slesve, insulating, 332 long
a2 1 Metorala 15.4 Washer, insulating, Mo, 10 x 172 o.d.
13 1 By 3.7 * Brush sssembly
34 B Motarala 20- 148 Leckaut, 10-24
a5 4 Metarala 20- & Screw, B-32 x 1/2
T 1 Mororola 20- 113 Washer, lock, 1.4
ar | Motorala 0. 160 Hut, hex., 174-20
43 1 BY 3.4 *Gasket
43 1 BY 5=197 *Regulater RT-1
44 2 Motorola 0-17 Sarew, reg. rnuum'-n'g
53 1 BY 2:17 Tachometer take-off [tap) kit



REGULATOR
HHTEGH!LI

Hi

KEY

=T Gy M M e e - =

v oo s =z i

[ - S i |

PART NOD.

510-859
505-37
514-139
501-43

503-12
515-7
514-212
511-4

513-20
512-45
NA
11-23
11-21

511-11
514-141
520-92
507-55
507-101

520-141

520-100

NOTE: THE ABOVE BREAKDOWN IS

B13

TYPICAL. IT DDESNOT SHOW
THE EXACT DESIGN NOR THE
NUMBER DF COMPONENTS
USED IN EACH MODEL.

DESCRIPTION

ALTERNATOR
VOLTAGE REGULATOR
REAR COVER
CONNECTOR CLIP
BRIDGE ASSEMBLY
BRUSH COVER (ONLY)

BRUSH HOLDER ASSEMBLY
TERNINAL/BRACKET

REAR FDOT

REAR HOUSING ASSEMBLY
BEARING RETAINER {ONLY)

STATOR

ROTOR ASSEMBLY
SPACER

REAR BEARING
FRONT BEARING

BEARING RETAINER (ONLY}
FRONT HOUSING ASSEMBLY
THROUGH BOLTS (4)

FAN

PULLEY

SPACER

INSTALLATION KIT

GROUND TERMINAL ASSEMBLY
INS.TERMINAL ASSEMBLY
CAPACITOR

B+ INSULATOR

STUD



Bl4

IEE‘[’ ENGINE QUAN.

EG
1 FH
2 ALL
Z ALL
Fa ALL
Fa ALL
2 |
3 ALL
4 ALL
5 ALL
& ALTL
7 ALL
g ALL
a9 ALL
10 ALL
11 ALL

CODE

L
L

[ mrr

I - L . O L - B -

QIL COOLER /FILTER ASSEMBLY

PART NO.

01958
D195A

®20207
*20212
*2c2122
*2C220

1A228
3Ha

2M3
ZMk
OE101
0c21
OBL6
2N50
FC450

LAZ1E

* INCLUDES KEY % THRUO &

KEY Mo. 1 - Complete Assembly

DESCRIPTION

OIL COOLER/FILTER ASSY.
OIL COOLER/FILTER ASSY.

OIL COOLER, COPPER, 1" WATER COMNECTIONS
OIL COOLER, CUPRO-NICKEL, 1™ WATER CONN.
OIL COOLER, CUPRD-MICKEL, 1"WATER
CONMECTIONS WITH ZINC ANODE

QIL COOLER, COPPER, 1-3/4"™ WATER CONNEC-
TIONS.USE WITH KEEL COOLER APPLICATIONS.
OIL COOLER TURBO

PLUG, DRAIN, 1/8 NPT

OIL COOLER BRACKET, LOWER

OIL COOLER BRACKET, UPPER

BOLY, HEX. HD., 1/4=-20 x 5/8"
LOCKWASHER, 1/4"

NUT, HEX., 1/4=20

ELEMENT, OIL FILTER

NIPPLE, 11/16 x 1 1/4"

BASE, OIL FILTER



KEY  ENGINE GQUAN CODE

12
15
14

15

ALL

ALL

ALL

=

LL

=

=
-

h-;l

KEY

Ma Mg M

PRt

1

1

T

Pud Pl = L

ENGINE  qUAN CODE

G
EG

e

8 E 2 Bz BB &

L

it e el o = = = =

— =

FART NO.

2029
LASOS
OELOS
051
3024
3kTe0
IKTE]
k764
JKIT3

OE402
0cs1

DESCRIPTION

GASKET OIL FLATE

PLATE, OIL TAXE-OFF (580)

BOLT, 7/16-1% X 1 1/4"

LOCEWASHER, 7/16"

ELBOW, STHEET, 3/8"

HOSE,OIL, 13 1/2"
HOSE,OIL, 13 1/2"

KOSE,OIL, 17"
HOSE 18 1/2¢

BOLT 7/16-14 x 1"

WASHER 7/16"

VENT TUBE ASSEMBLY

KEY Me. 1 - Cﬁmphl: Aiiuu‘hly

S T R N S

&

PART NO.

D112
Do

D141l

GO
HA0hA-1%

1G145

16146

H20MA=1.25
IMA0LA=2.5

10
21T

3E372

DESCRIPTION

VENT TUBE (START AUG. '72)
VENT TUBE ASSY. DISCONTINUED
AUG. '72). NOTE 2.

VENT TUBE ASSY. (FOR USE WITH
SMOKE CONTROL WALVE ON ROCKER
COVER).

VENT TUHE ASSY. (NOTE 1)

HOSE, 1/2" ID x 13"
TUBE, VENT (NOTE 1)
TUBE, VENT

KOSE, 1/2" ID x 1 1/4"
HOSE, 1/2" ID x 2 1/2"

CLAMP, HOSE
CLIP

ELBOW, COPPER. (NOTE 1)

KROTE 1 - THESE PARTS USED ON ENGINES ROT EQUIFPED WITH SMOKE CONTROL VALVE ON
ROCKER COVER.

NOTE 2 = CONNECTS TO UNDERSIDE OF MANIFOLD.
AND SHORT CONNECTING HOSE.

USES FORMED COPPER TUBE, ADAPTOR

B15



Blé

PUMP,

KEY MD. 1 - COMPLETE PUMP ASSEMBLY

KEY Mo. 2 - SERVICE KIT

EEY ENGIHE QUAN
| ALL |
P ALL 1
L ALL &
i ALL 1
5 ALL 1
E ALL 1
) ALL 1
B ALL 1
9 Al 1
10 ALL 1
1A MLl 1
11 ALL 1
12 ALL 1
1% ALL 1
1! AL |
15 ALL 1
16 ALL 2
17 ALL 1
18 ALL 1
14 MLL 5
i ALL 4

Includes items marked =

GO BHET NO.
L 2045
T 9003 3-0001
T SLO0E -0020
T 11830-0000
T 22980000
s 1210-000%
T 02 P 00=0060
T 92000=0210
T 91003=0010
T TEEL 0000
T 3166=-0000
T F76=0000
T 3286-0000
T 58570000
T S 00=-0180
T 92600-0130
T 3383-0000
T 2278-0000
L, 0C=21
L, 0E102

RAW WATER

DESCRIPTION

FUMP, RAW WATER
SERVICE KIT. INCLUDES TTEMS
MARKED

CREW, END COVER

b
o
L%
=
W o

andl, SHAFT
0 RIHG

CAM SCHEW

CAM & WEARPLATE ASSY. (INCLUDES KEY 9 & 10A)
WEARPLATE (SUPPLIED WITH KEY 10 CAM, ONLY)

SEAL SPACER
ADAPTOR RING
SLINGER

SHAFT

BEARTHNG ahnl,, INNER
BEARTNG

BEARTING SPACER
COUPLING
LOCEWASHER, 1/L"
BOLT, 1/4=20 % 3/4"



KEY ENGINE  QUAN

bt g

] |

Wb =3

10
11
12

NOTE 1) USED UNTIL JUME 1972
NOTE 2) USED FROM JUNE 1972

ALL

ALL

ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL

ALL

=

CODE

.
L)

S S

L

WATER PUMP DRIVE ASSEMBLY

PART NO.

D-365
2HL00
28101
2M101
2G13/1B&0
1C33
1A327
1634

2K5

2K213%

0G21

KEY Ne 1 - Complete assembly

DESCRIPTTON

PIMP ADAPTOR & GEAR DRIVE ASEY.
SNAP RING, 5/8"

GEAR

SNAP RING, 1 3/16"

BALL BEARTNG % COUPLING ASSY.
GASKET, ADAPTOR MOUNTING
HOUSING (609)

GASKET, PUMP MOUNTING
WOODRUFF KEY (NOTE 1)

ROLL PIN, 3/16 x 3/% (NOTE 2)
LOCKWASHER, 1/4"

BOLT, 1/4-20 x 3/4"

B17



B18
RAW WATER PIPING

2
@A g
l'_.{,rl
A
iy
W : ""\1
& e, 2 'HH Key Ho. 1 - Complete Assembly
'-'".,,\ \':\.H Y
e, N "
H‘--"'J _:l \"\' b
|_.|,1_m. "‘\.1“ "h.x
N S
ﬁ bt I’F '-.: 3 2
5 Sl T4
L
54 *!q_r" b
iy i
- " - 5 7
[ ?ﬁ‘:’f’ -
4

KEY ENGINE QUAN CODE PART NO. DESCRIPTICN
1 B3 1 L D450 HAW WATER PIFING
1 FHI 1 L DA BAW WATER PIPIHG
2 ALL 2 L 3EB56 ELBOW, 3/4 NPT x 1" HOSE
3 BG 1 L EWG2=12 HOSE, 1" ID x 12"
z FH 1 L IR2070=5 HOSE, 1" ID x 5"
s 3t 1 L IKB1E MOLDED HOSE (NOTE 1)
. FH 1 L 3KB17 MOLDED HOSE (NOTE 1)
A ALL 1 L IKE1E MOLDED HOSE (KOTE 1)
5 FH 1 L THAOTA-2.25 HOSE, 1" ID x 2-1/4"
5A B 1 L ZKE1S MOLDED HOSE (NOTE 1)
& ALL 8 L X2 CLAMP, HOSE

NOTE: 3K351 MOLDED HOSE TO BEE CUT TO FIT APPLICATION. ONE HOSE 3K351 WILL
MAKE 2 90° ELBOWS AS USED FOR KEY 4, LA or S5A.



KEY

£

= S o SN

10

11

ENGING

ALL

ALL

ALL

ALL

Ml

ALL

ALL

ALL

ALL

AL

ALL

ALL

GUAN

1

1

&

14

EHNGINE SUPPORTS

T - Bet ol 4 mounts

k €
Y
EH FART B, SRS R ESCR AR
[ B [ L aET OF 4
1 Ry SUEt e, LEPT RBAR [0
L LA SUPEMT , KT
835G SUPPCNT, HIGHD FREONT 1f
A0 SUPPORT , LEFT FullT (r ]
i oY | LOCKWASHER, S/ 14"
$1o=la] | BOLT, S/10-18 x 3/0v
L OEHOS BOLT, 7/16=14 x ! 1/4"
L 0051 LOCKWASHER, 771"
0EZOT-C BOLT, 3/B=16 x 1 1/4"
L ack] LOCHWASHER, 3/8"

(FLEXIBLE} ENGINE MOUNTS

L ZM1 ENGINE MOUNT, USED TO JUNE 1974,
{Identify by casting helght 1 1/4")
L 2H% EHGINE MOUNT, USED FROM JUNE 1976,

{(Tdentify by casting height 1 1/2")



ENGINE QUAN.

F EEEEEEEEEEEEEEE

1
1

21

15

= = o Ll

CODE

L

ol e P B B B

=l

TRAMNSMISSION ADAPTION ASSEMBLY

PART MQ.

Dlb1-W
D151-P

2L7
1A285
QAL
QOE302
OGol
0403
2K207
0C31
CEZOL-C
20207
20212
20212-2

20220

KEY Ho. 1 - Complete assembly

DESCRTPTTON

ADAPTION ASSY. FOR WARNER TRANSMISSIONS
ADAPTION ASEY. FOR PARAGON TRANSHISSIONS

DRIVE DAMPER

ADAPTOR (548)

LOCKWASHER, /8"

BOLT, HEX. HD., 3%/8-16 x 1"

LOCKWASHER, 7/16"

BOLT, HEX. HD., 7/16-1& x 1 1/L"

DOWEL

LOCKWASHER, 5/16"

BOLT, HEX. HD., 5/16=-18 x 3/4"

OIL COOLER (COPPER) 1" WATER CONNECTIONS

0IL COOLER (CUPRO-NICKEL) 1™ WATER CONN.

0IL COOLER (CUFRO-NICKEL) 1" WATER
CONNECTIONS & ZINC ANODE

OIL COOLER (COPFER) 1 3/4" WATER CONHEC.
TIONS. FOR USE WITH EEEL COOLER.

0IL COOLER BRACKET, UFFER



KEY ENGINE  QUAN

13

15
16
17
18
18
18

13

21
21

KEYT ENGINE  QUAN

1

2

ALL

E

ALL

EE € E EE

ALL

ALL

1

1

TTTRRSET AT

5

- B o]

el L S S =

/

2

CODE

PART HO.
2Hh
OELOL
o211
OBLE

3Ll
K760

IKPEN
L

AD2y

OELD
QELOS

DESCRIPTION B21
OIL COOLER BRACKET, LOWER
BOLT, 1/4-20 x 5/8"
LOCKWASHER, 1/4"
NUT, 1/4-20
PLUG, DRAIN, 1/8 KPT
HOSE, OIL, 13 1/2"
HOSE, OIL, 17"
HOSE, OTL, 22"
ELBOW, STREET, 3/8 NPT
ADAPTOR BUSHING, 3/8 x 2/8 NPT

BOLT, 7/16-1% x 3 1/2" (FOR WARNER)
BOLT, 7/16-1% x 1 3/%" (FOR PARAGON)

APERTURE COVER

/

3

PART HNO.
D231
14239
1C28
OE290
0031

OE201

DESCRIPTION
APERTURE COVER ASSY.
COVER (463)

GASKET
PLUG ASSY.
LOCKWASHER

BOLT, 5/16-18 x 3/4"



i

[t

EHGINE

ll'-]'!i
ALL
:l.:..l.-
ALL
ALL

ALL

ALL

D-12&5 STARTER RELAY 'SOLENOID ASSEMBLY

QUAN

1

= =

GO

L

PART K.

D1265

ZE208
102
ZEMD2
ZELOT
Ak

QC10

QE1

459

DESCRIFTTNM

ETARTER SOLENOIDSHELAY ASSY.
{INCLUDES ALL FOLLOWING PARTS)

SOLENOLID

ANGLE, SUPPORT

WIRE ASSY. (W/2 RTNG TERMINALS)

WIRE ASSY. (W/1 RING; 1 BAYOMET TERMINAL)
MACHINE SCREW #10-352 x 1/2%

FLAT WASHER, 3/1E"

LOCKWASHER,, #10

NUT #10-32

INSTROCTTONS



KEY ENGINE
1 EFGH
2 ALL

* ALL

3 ALL

KEY

KEY

QUAN  CODE
1 L
1 L
1 L
2 L

FROMT HOSE AS5'Y. (Manifold te pump) -

PART HNO.

D895
IKS07
3K213=B
3Ky

FUEL LINKE

. A
LY | L "';f"' :
'Ir'.f‘ .~_1
I] |' :h-:'
i b
-,_"-._‘_-..-
DESCRIPTION T

P

BOSE ASSY. (WITH CLAMPS) .
HOSE, MOLDED
SPRING INSERT 1 -

=
-

CLAMP N X
£

Key Mo, 1 - Coamplate ass’y.

CONNECTOR

ENGINE QUAN CODE

ALL
ALL
ALL

ALL

ENGINE

8

EoEE BB

4 &
1 L
1 L
1 L,
QUAN  CODE
L L
2 L
2 L
2 L
1 L
1 L
1 L
AR L

PART Nl.

1p12

2H52

2H54

2HG3
1F1

28209
EM103

DESCRIPTION

FUEL LINE,. 9" LONG (INCLUDES KEY 2)
FUEL LINE, 15" LONG (INCLUDES KEY 2)
FUEL LINE, 3&" LONG

NUT, FUEL LINE

MISCELLANEOUS EQUIPMENT

DESCRIPTTION
RING, LIFTING

AIR FILTER, 2 916" BOLT SPACING.
(UTSED UNTIL AUGUST 1972)

AIR FILTER, 2 7/8" BOLT SPACING.
(USED FROM AUG. 1972} WITH 1F3 ELEMENT.
FILTER ELEMENT ONLY

AIR FILTER (WITH 1F1 ELEMENT)
FILTER ELEMENT ONLY

VEE BELT

PAINT, TOUCH-UP RED, 13 OZ. SPRAY
CAN,



m--:mk.rld:-t-gmru...-u

=

10

11

ENGINE  QUAN

ALL
ALL

ALL

ALL
ALL

ALL
ALL

ALL
ALL
ALL
ALL
ALL
ALL

OPTIONAL EQUIPMENT
EK28 and EK28-A THROTTLE ond STOP COMTROL HARDWARE KITS

1
1
1

e

(=)

nd

R - N -+ L ¥

CODE

(I I N

=

PART NO.

K28
EX28-A

1D40

BC103
EC163

EC104%
* BC110

BEC7O

0C31

0C30

0C5
OB1
4C51

DESCRIPTION

THROTTLE AND STCOP CONTROL ASSY.
DUAL THROTTLE AND STOP CONTROL ASSY.

ANGLE BRACKET

BALL JOINT (FOR SINGLE CONTROL)
CABLE CONMECTORS (FOR DUAL CONTROL)®
ALS0 INCLUDES EC110--SEE BELOW
CABLE CLAMFP (FCR SINGLE CONTROL)
CABLE CLAMP (FCR DUAL CONTROL)
STOP CABLE CLAMP

BOLT, 5/16-18 x 1"

LOCKWASHER, 5/16

FLAT WASHER, 5/16

MACHINE SCHREW, #10-32 x 3/8"
LOCKWASHER #10

NOT, #10-32

INSTRUCTIONS



OPTIONAL EQUIPMENT
D-1266 ELECTRIC S5TOFP AND THROTTLE CONNECTION KIT

Mquessy ajapdwe) - | "op A3Y

2E-0T# " LnN
OT# HEHSYMEOOT
w2/ X 2E-0IF MIHOS ANTHOWH
02-%/1 "IN

w1 HEHSYMHDOT
wg/S X 02=%/T 1104
W9T/C “HEHSYA IV1d
WIT/S MMEHSYMHDOT
ol X gT-97/5 ‘IT0H

{STOHINGD TV H204) JWHYID JTEWD
{ TOHINOD
TIONIS ¥0J4) JWvID TIEWD

¥
({ STOLINOD Tvad H04)

SHOIOENNOD TTEVD
{1OMINDD TTEMIS
MOI) INTIOM TIve

HEROT ITEOVHE TTONV
Haddn “JEEOYHE TTONY
WIT/E "MEHSYM INTS

wedT % 9L/ T “HELIoD

INIOr TIVE

z DNITOFNNOD g0y

I7ALS MIN “OIONIT0S
JI0N3T0S

ROIIVLIS VN0 HOJ-FHYS
"LIN HOTISENNCD FTTLLOHHL
aNY TOMINCO dOLS JIHIOETI

NOTIJTHO5Ad

40
S0
KO
9140
1200
10130
L0
100
20220
o118

20104

£9T0E

€013
OHal
el
1120
=
£0T03

&9ET

11232
01232

¥-93 10
9921a
"ON IaVd

TV

3484

H =3 A A A &8 S & & = e
I T TR A R R R

—

4 3288432

|_|
=
o

[ T . . I s |
o T e I e T I e I ]

=

b |

=

TS DR N I - |

I TIV

=l

61
2T
4t
a1
a1
4T
£T

el
11
o1

o1

L . T N . A

=
=

L

300 WYNL  INIDHE 19X



OPTIONAL EQUIPMENT
D-1130 EXHAUST RISER ASSEMBLY

h_n_Eu.-.-.u Ui SUEY - F Cop hu_E
h_.n_..n._n.n.-u EEL ] u__nn__b_.__n_U = 1 oM _._iu__

w/T T % g/¢ ‘TI08 O-20£30 T f TIV A
wh/E 'Dirld HIE 1 # TV 1
w2/ T “elrld £ T Z TIV &1
uh/T “Bire oT1E 1 2 TIV nl
%/T T %X g/ ‘T108 O-E0ER0 | # TIV el
w2/ NMEHSVRANOOT THIO | g TV 4 |
IIASVD 92T Y 1 TV 1
(699) TTOJINYH ‘HOIIvaY BHEVT 1 T TIY o1
HANIYIEY D-head y f TIV 3
JANSYD d-HeEd T T TIY g
(ZDEYI) ONIH O i i 1 T TTY &
(TIVWS) ONIH O =t T T TTY 5
AATETE O-hEad T T TV g
MCHTE g=hoad T T TI¥ "
HOENTS00D | i y T TTY ¢
“¥<& HONOMEL ¥E OKY
2 SHEENON AT¥ S0 SISISKOD
" ITENISSY NOISNELXE HESIH S7a : T TTY z
*L1 EONOHHL & SEEHWAN A9
J0 SISISHOD “AIGWESSY HISIN DeTId T - TTV Lt

NOTI4THOSED "0l Idvd qTA03  MNYAd  ENIOME  A9M



OPTIONAL EQUIPMENT
EK31 ond EK3IZ ALARM SYSTEMS

CODE  PART DESCRIPTION

L B3302 OIL ALARM SENDING UNIT, 1/8" NPT

- ?A L 3G9 BUSHING, 1/8 x 3/8 NPT
T
= “Q:g L BG4S  ALARM TEMPERATURE SENDER, 3/8" NPT
' L  EI600  RELAY

FLuF ST ROLH

L EI&0) BUZZER

.
g O

o L8
BLTICE
OPTIONAL EQUIPMENT
D1495.-A4 WATER HEATER CONMNECTION KIT

KEY {:ODE PART MNo. DESCRIPTION 9

1 L D1595=-4 WATER HEATER

CONNECTION KIT

2 L 20303 HOSE SLEEVE

3 L 3Kh CLAMP, HOSE

L L ZENGO-4 ADAPTOR

B L 3Fl2 TEE

* L 4CEE INSTRUCTIONS

KEY Mo. | « Complete kit



“OMN BOARD"™ SPARE PARTS KITS

The prudent beatmen will stew spare engine parts oboard his vessel o be used in the event of emergency,

Ordinarily it is not practical to perform major engine repoirs on o small vessel ot sea, but such parts os
hages, vee h'li. filtas lhm-nll, wte. which may be serviced and 'nll"lii.‘l'l, Up Em'||.rrI, could couss qngiq.
iv:{';:.u:i. should corfainly be corvied aboard. Fer this purpose the following * Limited Cruising Kits ™ are
aifered,

For the vessel that may range to distant or foreign ports away from lines of communication er transporta-

tion, consideration sheuld be given te stowage of additional parts. For such use the * Extended Cruising
Range Kits ™ are ovoilable,

LIMITED CRUISING RAMGE KITS include: complete set of fuel injection pipes; thermostat; end goskets
for manifold and sxchanger; zinc pencil slement; mw water pump impeller; lube oil filter element: fual
filter element; vee belt; complete sot of hoses.

EIT Na. 105 for 80363 & cylinder engines equipped with CA Y injection pump
EIT Mo. 109 for 8D343 and AD3E0 engines squipped with Simms injection pump
KIT Ma, 107 for 40242 and 40254 4 eylinder engines.

EXTENDED CRUISING RANGE KITS include: All paris as listed above for limited cruising ra
kits except for raw water pump impeller and fual lift pump rebuild kit. Additional items in-
clude: complete gaskel (overhaul) set (excepting transmission); complete injector; injector
rﬂm%valltﬁﬁl; complete fresh water pump; complete fuel supply (IIft) pump; raw water pump
owarhaul kit

Kit Ne. 106 for 8D36 & cylinder sngine aquipped with CAY injection pump.
Kit Mo, 108 for 4D242 or 4D254 4 eylinder engines.

Kit Mo 110 for 80353 6 cylinder angines squipped with Simms injection pump,
Kit No. 110-A for ol|l AD3B0 & cylinder engines.



B2%
MAMNUALS, PARTS LISTS, Ete.

ENGINE CODE PART NO. DESCRIPTION
ALL F hoga FORD ENGINE REBUILDING (SHOP) MANUAL
TRANSMISSION P hoto PARAGON G31 & G33 (LEHMAN 144)
TRANSMISSION P Lo PARAGON F30 & F40 SERIES (LEHMAN
155 & 156
TRANSMISSION W hopl WARNER 71 (LEMMAN 71) TRANSMISSION ONLY
TRANSMISSION W Lopa WARNER 72 (LEHMAN 72) TRANSMISSION ONLY
TRANSMISSION W L3 WARNER 73 (LEFMAN 73) THANSMISSION
(DIRECT DRIVE & REDUCTION)
TRANSMISSION W hC7h WARNER 1.5 REDUCTIONS ONLY
TRANSMISSION W 4C75 WARNER 1.9 REDUCTIONS ONLY
TRANSMISSION W HC76 WARNER 2.1 REDUCTIONS ONLY
TRANSMISSION W hGP7? WARNER 2.5 & 2.9 REDUCTICHS ONLY
TRANSMISSION W HO78 WARNER VEE DRIVE (ALL RATTIOS)
TRANSMISSION W hC79 WARNER DROP CENTER (LEHMAN 161 & 162)

TRANSMISEION & REDUCTTIONS
TRANSMISSION W heBo WARNER GENERAL IN3TALLATION MANUAL



